. ' CERTIFIED MATERIAL TEST REPORT 7 _Paze /1
_ CUSTOMER SHIF TO CUSTOMER BILL 70 GRADE SHAFE / SZE
, ' G E R D AU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA § A P DE CV §92/572-50 Wide Flange Beam /30 X 962/ 760 X 147
! 02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN :
: ’ MONTERREY,NL 64290 SN LENGTH WEIGHT HEAT /BATCH
US-ML-PETERSBURG Mexico €D SAHAGUN,HGO 43990 40'00" 23,760 LB 60103679/21
25801 HOFHEIMER WAY Mexico :
PETERSBURG. VA 23803 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA ’ : 330770/000100 ASTHASTIM-0T
AJ9AGIIN-1)
CUSTOMER PURCHASE ORDER, NUMBER BILL OF LADING DATE ASTM AG/AEM-11
4500637039 1330-0000020337 27.05.2013
CHEMICAL COMPOSITION
C Mo F -8 81 Cu Mt Cr Mo Sn v Wb Al
% % % % i Y Y % % %4 % % %
4.0 1.20 0.008 0.028 Q.13 {1.32 0.12 9,12 0.024 0.017 £.003 Q013 0.003
CHEMICAL COMPOSIFION
CE$!A.6
(]
9.3
MECHANICAL FROPERTIES
Ys TS YS UTSs G G/
KSI KSI PR MPa Inch mm
60,2 736 415 508 B.000 2000
54.9 70.6 379 487 3.000 200.0
MECHANICAL FROPERTIES
YT rat
UA %
2720 0.818
2719 0.778
COMMENTS / NOTES

The above figures are certified chemical and physical test records as containad in the permanent records of company. This materfal, including the billets, was melted and manufactured in
i the USA. We centify that these data are correct and in compliance with specified requiremenis. CMTR complies with EN 10204 3.1,
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